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This document is a declaration of test results and does not represent any type of 
approval or certification of the product. All details related to product specifications 
and field of applications are described in the report No: EEA-22-042 

No: ERA – 2200 – 0003 

 
The related reaction to fire tests were carried out for the product as described below at Efectis Era 

Avrasya Test Laboratory on 4th of February 2022. Classification of reaction to fire has been carried 

out in accordance the standard: 

EN 13501-1:2018 
 

‘‘Polyethylene Coating Insulation Pipe’’ 

 

 

  
 
Placed on the market by: ANADOLU BAKIR A.Ş. 

Mimar Sinan Mah. Eski Silivri Cad. No:20/1 34535 Büyükçekmece, 
İstanbul / TURKEY 

 
Manufactured by: ANADOLU BAKIR A.Ş. 

Mimar Sinan Mah. Eski Silivri Cad. No:20/1 34535 Büyükçekmece, 
İstanbul / TURKEY 

 

Fire behaviour  Smoke production  Flaming droplets 

BL - s 1 , d 0 

Flammability Classification* 

Hardly inflammable 
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